
 

Approve Deny Signatures Date 

X  Adam J. Pesek 
Adam J. Pesek, E.I.T. / Project Manager July 31, 2025 

X  Adam Olesnanik 
Adam Olesnanik, P.E. / Environmental Engineer Manager July 31, 2025 

 

Northwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0023931 

Facility Type Municipal APS ID 1066837 

Major / Minor Major Authorization ID 1402050 

a 
Applicant and Facility Information 

a 

Applicant Name Cambridge Area Joint Authority  Facility Name Cambridge Area Joint Authority STP  

Applicant Address 161 Carringer Street   Facility Address Bolard Avenue  

 Cambridge Springs, PA 16403-1005   Cambridge Springs, PA 16403  

Applicant Contact Jeffery Murdock   Facility Contact    

Applicant Phone 
(814) 398-2311 
(spude@cambridgesprinsborough.com) 

 
Facility Phone  

 

Client ID 161327  Site ID 546788  

Ch 94 Load Status Not Overloaded  Municipality Cambridge Springs Borough  

Connection Status No Limitations  County Crawford  

Date Application Received July 4, 2022  EPA Waived? No  

Date Application Accepted August 13, 2022  If No, Reason Major Facility  

  

Purpose of Application Renewal of a NPDES Permit for an existing discharge from a POTW.  

a 

 

Summary of Review 

This is a publicly owned sewage treatment plant serving Cambridge Springs Borough and parts of Cambridge Township, 
Crawford County.  The facility does not receive hauled in waste or sludge. 
 
Due to this being a direct discharge to French Creek, potential impacts to threatened and endangered mussel species were 
evaluated and summarized on Page 13 of this Fact Sheet. Additionally, the draft permit will be forwarded to the US Fish & 
Wildlife Service. 
 
There are currently no open violations listed in EFACTS for this permittee (7/31/2025). 
 
Sludge use and disposal description and location(s):  Sludge is dewatered and sent to Chautauqua County Landfill (N.Y.) for 
disposal. 
 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP  
 
 

2 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 1.3  

 Latitude 41º 48' 30.8"  Longitude -80º 3' 52.9"  

 Quad Name Cambridge Springs  Quad Code 01032  

 Wastewater Description: Treated domestic sewage  

 

 Receiving Waters French Creek  Stream Code 51591  

 NHD Com ID 127344575  RMI 50.08  

 Drainage Area 513 mi2  Yield (cfs/mi2) 0.093  

 Q7-10 Flow (cfs) 47.71  Q7-10 Basis 
French Ck near Cambridge 
Springs gage  

 Elevation (ft) 1126  Slope (ft/ft) 0.00007  

 Watershed No. 16-A  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use None  Exceptions to Criteria None  

 Assessment Status Impaired  

 Cause(s) of Impairment MERCURY  

 Source(s) of Impairment SOURCE UNKNOWN  

 TMDL Status   Name   

 

 Background/Ambient Data Data Source  

 pH (SU) 7.8  6/30/93 stream survey  

 Temperature (°C) 25  Default temp for a WWF stream  

 Hardness (mg/L) 100  Model default value  

 CBOD5 (mg/L) 2.0  Default value  

 NH3-N (mg/L) 0.1  Default value  

    

 Nearest Downstream Public Water Supply Intake Aqua Pennsylvania – Emlenton   

 PWS Waters Allegheny River   Flow at Intake (cfs) 1801  

 PWS RMI 90.0  Distance from Outfall (mi) Approx. 70 miles  
 

 
Changes Since Last Permit Issuance: Revised RMI, elevation, drainage area, flow and slope as a result of eMAP and 
USGS StreamStats investigation. 
 
Other Comments: Cambridge Springs’ NPDES sampling shows Mercury is not-detectable in their effluent. Therefore, it is 
not expected to contribute to this impairment and does not need to be addressed in the permit. 
 
 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP  
 
 

3 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 004  Design Flow (MGD) 0  

 Latitude 41º 48' 23.6"  Longitude -80º 3' 53.8"  

 Quad Name Cambridge Springs  Quad Code 01032  

 Wastewater Description: Stormwater  

 

 Receiving Waters 
Unnamed Tributary to French 
Creek  Stream Code 53093  

 NHD Com ID 127344146  RMI 0.1  

 Drainage Area ---  Yield (cfs/mi2) ---  

 Q7-10 Flow (cfs) ---  Q7-10 Basis ---  

 Elevation (ft) ---  Slope (ft/ft) ---  

 Watershed No. 16-A  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use None  Exceptions to Criteria None  

 Assessment Status Impaired  

 Cause(s) of Impairment SILTATION  

 Source(s) of Impairment URBAN RUNOFF/STORM SEWERS  

 TMDL Status   Name   

 
 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 005  Design Flow (MGD) 0  

 Latitude 41º 48' 26.3"  Longitude -80º 3' 47.9"  

 Quad Name Cambridge Springs  Quad Code 01032  

 Wastewater Description: Stormwater  

 

 Receiving Waters French Creek  Stream Code 51591  

 NHD Com ID 127344575  RMI 50.1  

 Drainage Area ---  Yield (cfs/mi2) ---  

 Q7-10 Flow (cfs) ---  Q7-10 Basis ---  

 Elevation (ft)  ---  Slope (ft/ft) ---  

 Watershed No. 16-A  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use None  Exceptions to Criteria None  

 Assessment Status Impaired  

 Cause(s) of Impairment MERCURY  

 Source(s) of Impairment SOURCE UNKNOWN  

 TMDL Status   Name   

 
 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP  
 
 

4 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Cambridge Area Joint Authority STP 
 

WQM Permit No. Issuance Date 

2007402 11/27/2007 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 
Secondary with 

Ammonia Reduction Oxidation Ditch Gas Chlorine 1.3 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

1.3 2500 Not Overloaded Aerobic Digestion Landfill 

 
Changes Since Last Permit Issuance: None 
 
 
Permitted Facilities: 
 
 

Grant Street Site Screening, Grit Removal, Raw Water Influent Pumps, (2) Aerobic Digesters, Centrifuge Dewatering unit 
& Drying Beds. 
 
Bolard Avenue Site: (1.5 MGD) Equalization Tank (off-line), Oxidation Ditch, (2) Final Clarifiers, 
Chlorination/Dechlorination and a Chemical Feed System for phosphorus removal.



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

5 

 
Compliance History 

a 

Summary of DMRs: There have been five effluent limits since the current permit was issued.  All five effluent 
limits were for the fecal coliform IMAX limit. 

Summary of Inspections: The last facility inspection was conducted on 10/16/2024.  No violations were noted. 

 
Other Comments: 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

6 

 

Compliance History 

 

 
DMR Data for Outfall 001 (from June 1, 2024 to May 31, 2025) 
 

Parameter MAY-25 APR-25 MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 

             Flow (MGD) 
Average Monthly 0.701 0.737 0.595 0.638 0.533 0.690 0.393 0.285 0.545 0.307 0.276 0.365 

Flow (MGD) 
Weekly Average 0.963 0.990 0.929 0.856 0.909 0.988 0.555 0.420 0.882 0.388 0.309 0.467 

pH (S.U.) 
Instantaneous 
Minimum 7.2 7.3 7.3 7.3 7.2 7.2 7.4 7.5 7.6 7.6 7.5 7.4 

pH (S.U.) 
Instantaneous 
Maximum 7.7 7.7 7.6 7.7 7.6 8.5 7.8 8.1 8.0 8.1 8.0 7.9 

DO (mg/L) 
Minimum Monthly 
Average 6.3 5.6 7.2 7.3 7.0 5.8 7.2 7.8 6.5 6.6 7.0 4.9 

TRC (mg/L) 
Average Monthly 0.09 0.14 0.14 0.06 0.17 0.08 0.09 0.05 0.08 0.07 0.03 0.02 

TRC (mg/L) 
Instantaneous 
Maximum 0.3 0.3 0.3 0.2 0.3 0.33 0.3 0.3 0.3 0.42 0.2 0.1 

CBOD5 (lbs/day) 
Average Monthly < 14 < 13 < 10 < 15 < 9 < 16 < 7 < 7 < 9 < 7 < 7 < 8 

CBOD5 (lbs/day) 
Weekly Average < 20 < 17 < 16 30 < 17 24 < 9 13 < 13 14 9 < 11 

CBOD5 (mg/L) 
Average Monthly < 2.6 < 3 < 2 < 2 < 2 < 3 < 3 < 3 < 2 < 3 < 3 < 3 

CBOD5 (mg/L) 
Weekly Average 4 < 3 < 3 3 3 5 3 4 < 3 4 4 3 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 392 463 483 464 418 424 380 287 507 323 335 467 

BOD5 (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 82 87 101 89 109 77 132 122 147 127 128 163 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

7 

TSS (lbs/day) 
Average Monthly < 30 < 31 < 24 < 28 < 22 < 33 < 15 < 13 < 20 < 13 < 13 < 15 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 536 637 474 536 392 663 437 322 705 378 471 563 

TSS (lbs/day) 
Weekly Average < 35 < 60 < 40 < 43 < 43 < 53 < 22 < 23 < 32 < 17 < 14 < 22 

TSS (mg/L) 
Average Monthly < 5 < 5 < 5 < 5 < 5 < 5 < 5 < 5 < 5 < 5 < 5 < 5 

TSS (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 111 104 107 101 100 110 154 137 183 151 185 195 

TSS (mg/L) 
Weekly Average < 5 < 7 < 5 < 5 < 5 < 5 < 5 < 5 < 5 < 5 < 5 < 5 

Fecal Coliform 
(No./100 ml) 
Geometric Mean 3 < 2 < 2 < 2 2 < 2 < 2 < 3 4 5 5 4 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 6 6 8 4 6 33 8 11 15 145 11 25 

Total Nitrogen (mg/L) 
Average Monthly < 0.87 < 0.73 0.84 4.34 3.42 3.3 1.28 < 0.73 1.59 12.2 < 0.73 0.9 

Ammonia (mg/L) 
Average Quarterly   < 0.15   0.28   < 0.4   < 0.4 

Total Phosphorus 
(lbs/day) 
Average Monthly < 0.8 < 0.9 < 0.7 < 0.9 < 0.7 < 0.8 < 0.5 < 0.5 < 0.9 < 0.3 < 0.3 < 0.8 

Total Phosphorus 
(mg/L) 
Average Monthly < 0.1 < 0.2 < 0.2 < 0.2 < 0.2 < 0.1 < 0.2 < 0.2 < 0.2 < 0.1 < 0.1 < 0.2 

Total Nickel (mg/L) 
Average Quarterly   < 0.005   < 0.005   < 0.005   < 0.005 

Chloride (mg/L) 
Average Quarterly   209   82.4   86.7   123 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

8 

 
Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 1.3 

Latitude 41º 48' 30.8"  Longitude -80º 3' 52.9" 

Wastewater Description: Treated domestic sewage 

 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2) 

E. Coli Report (No./100 ml) IMAX - 92a.61 

 
Comments: Monitoring for E. Coli is placed in the permit in accordance with the Department’s SOP entitled “Establishing 
Effluent Limitations for Individual Sewage Permits.” 
 
 
Water Quality-Based Limitations 
 
The following limitations were determined through water quality modeling (output files attached): 
 

Parameter Limit (mg/l) SBC Model 

Ammonia Nitrogen 
(5/01 – 10/31) 22 Average Monthly WQM 7.0 Ver. 1.1 

Total Residual Chlorine 0.35 Average Monthly  TRC_Calc Spreadsheet 

Total Residual Chlorine 1.15 IMAX TRC_Calc Spreadsheet 

Total Phosphorus 2 Average Monthly 6/93-8/93 SERA Survey 

 
Comments: A seasonal multiplier of “3” is typically applied for ammonia nitrogen.  Wintertime period for ammonia nitrogen 
will receive monitoring instead of limits since the WQBEL limit of 25 mg/l, which is close the raw sewage concentration, 
can be easily met based on utilization of secondary treatment and historical DMR data. 
 
The Toxics Management Spreadsheet recommended monitoring for Chrysene.  Chrysene was reported as non-detect on 
the application, however not at or below the quantitative limit for that parameter listed in the application instructions so the 
need to monitor could not be ruled out.   The permittee did not attempt resampling for this parameter prior to issuance of 
the draft permit. 
 
 
Best Professional Judgment (BPJ) Limitations 
 
Comments: A dissolved oxygen limit of a minimum of 4.0 mg/l and monitoring for total nitrogen is being placed in the 
permit in accordance with the Department’s SOP entitled “Establishing Effluent Limitations for Individual Sewage Permits.” 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

9 

Monitoring for influent TSS and BOD5 were placed in the permit in accordance with the Department’s SOP entitled “New 
and Reissuance Sewage Individual NPDES Permit Applications.” 
 
 
Additional Considerations 
 
Comments: Annual monitoring will be placed in the final limits table of the permit for PFOA, PFOS, HFPO-DA and PFBS 
per Department directives for major sewage facilities that do not receive waste from one of EPA’s selected industrial 
categories.  A footnote was also added to the proposed permit for the discontinuation of sampling requirements for PFAS 
parameters after four consecutive non-detects are reported for all parameters at or below the Target QLs. 
 
Quarterly monitoring for total copper and total zinc will be placed in the permit to collect data to further evaluated potential 
mussel impacts. 
 
 
Anti-Backsliding 
 
N/A 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

10 

 
Development of Effluent Limitations 

 

Outfall No. 004  Design Flow (MGD) 0 

Latitude 41º 48' 23.60"  Longitude -80º 3' 53.80" 

Wastewater Description: Stormwater 

 

Outfall No. 005  Design Flow (MGD) 0 

Latitude 41º 48' 26.30"  Longitude -80º 3' 47.90" 

Wastewater Description: Stormwater 

 
 
Technology-Based Limitations 
 
Comments: None 
 
 
Water Quality-Based Limitations 
 
Comments: None 
 
 
Best Professional Judgment (BPJ) Limitations 
 
Comments: None.   A special condition for stormwater will be included in Part C. of the NPDES Permit. 
 
 
Anti-Backsliding 
 
N/A



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

11 

 

 
Whole Effluent Toxicity (WET) 

 
For Outfall 001,  Acute    Chronic WET Testing was completed: 
 

 For the permit renewal application (4 tests). 
 Quarterly throughout the permit term. 
 Quarterly throughout the permit term and a TIE/TRE was conducted. 
 Other: Annually 

 
The dilution series used for the tests was: 100%, 60%, 30%, 6%, and 3%.  The Target Instream Waste Concentration 
(TIWC) to be used for analysis of the results is: 6. 
 
 
Summary of Four Most Recent Test Results  
 
TST Data Analysis 
 
(NOTE – In lieu of recording information below, the application manager may attach the DEP WET Analysis Spreadsheet). 
 

Test Date 

Ceriodaphnia Results (Pass/Fail) Pimephales Results (Pass/Fail) 

Survival Reproduction Survival Growth 

7/27/2021 Pass Pass Pass Pass 
7/26/2022 Pass Pass Pass Pass 
7/24/2023 Pass Pass Pass Pass 
7/23/2024 Pass Pass Pass Pass 
7/21/2025 Pass Pass  Pass  Pass 

 
Is there reasonable potential for an excursion above water quality standards based on the results of these tests?   
 

 YES    NO 
 
Comments: None 
 
 
Evaluation of Test Type, IWC and Dilution Series for Renewed Permit 
 
Acute Partial Mix Factor (PMFa): 0.149  Chronic Partial Mix Factor (PMFc): 1 
 
1. Determine IWC – Acute (IWCa): 
 

(Qd x 1.547) / ((Q7-10 x PMFa) + (Qd x 1.547)) 
 
[(1.3 MGD x 1.547) / ((47.71 cfs x 0.149) + (1.3 MGD x 1.547))] x 100 = 22% 
 
Is IWCa < 1%?  YES    NO   
 
If the discharge is to the tidal portion of the Delaware River, indicate how the type of test was determined: 
 
N/A 
 
Type of Test for Permit Renewal: Chronic 

 
 
2. Determine Target IWCc (If Chronic Tests Required) 
 

(Qd x 1.547) / (Q7-10 x PMFc) + (Qd x 1.547) 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

12 

 
[(1.3 MGD x 1.547) / ((47.71 cfs x 1) + (1.3 MGD x 1.547))] x 100 = 4% 

 
3. Determine Dilution Series 
 
 (NOTE – check Attachment C of WET SOP for dilution series based on TIWCa or TIWCc, whichever applies). 
  

Dilution Series = 100%, 60%, 30%, 4%, and 2%. 
 
 
WET Limits 
 
Has reasonable potential been determined?   YES    NO 
 
Will WET limits be established in the permit?   YES    NO 
 
If WET limits will be established, identify the species and the limit values for the permit (TU). 
 
N/A 
 
If WET limits will not be established, but reasonable potential was determined, indicate the rationale for not establishing 
WET limits:  
 
N/A 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

13 

Threatened and Endangered Mussel Species Concerns and Considerations 

 
The main segment of French Creek from the Union City Reservoir to the confluence with the Allegheny River was 
designated by the United States Fish and Wildlife Services (USFWS) as “Critical Habitat” for the rabbitsfoot mussel, a 
federally listed threatened species, and is known to also contain other threatened and endangered mussel species.   Due 
to this being a direct discharge to French Creek, potential impacts were evaluated. 
 
The USFWS has indicated in comment letters and email correspondence on other NPDES permits, that to protect 
threatened and endangered mussel species, wastewater discharges containing ammonia-nitrogen (NH3-N), chloride (Cl-) 
dissolved nickel, dissolved zinc, and copper where mussels or their habitat exist, can be no more than 1.9 mg/l, 78 mg/l, 
7.3 µg/l, 13.18 µg/l, and 10 µg/l respectively.  
 
The calculated site- specific criteria based on stream background pH data and default temperature for a TSF (pH of 7.8 
and temperature of 25) results in NH3-N criteria of 0.736 mg/l. 
 
The Department conducted a mussel screening in August 2017 in the vicinity of the Cambridge Area Joint Authority 
discharge. Although a report was not ultimately completed, discussions with Department biologists confirmed that no 
suitable habitat was found at or below the discharge point (a 500-meter survey length).    
 
A summary of the sampling data for ammonia-nitrogen, chloride, total nickel, total zinc, and total copper for the 2022 
renewal application is as follows: 
 

PARAMETER UNITS 

M
a
x
im

u
m

 

A
v
e
ra

g
e

 

NH3-N mg/l 3.37 0.64 

Chloride mg/l 146 103.8 

Total Nickel µg/l <7 <7 

Total Zinc µg/l 32.5 30.6 

Total Copper µg/l 3.77 2.41 

 
Additionally, eDMR data for ammonia nitrogen, chloride and total nickel was reviewed from January 2020 to end of June 
2025 (Quarterly sampling).  A summary of this eDMR data is as follows: 
 

PARAMETER UNITS 

A
v
e
ra

g
e

 

M
a
x
im

u
m

 

NH3-N mg/l <0.365* 3.37 

Chloride mg/l 113.2 209 

Total Nickel µg/l <6 <7 

• - Note there were only two detections of ammonia nitrogen with the highest MDL of 0.8 mg/l and low of 0.15 mg/l. 
 
The Endangered Mussel Species Impact Area Calculations Spreadsheet (attached) was used to evaluate the area of 
impact for ammonia nitrogen, chloride, total nickel, total zinc, and total copper using the maximum reported values above.  
Since no site-specific mussel surveys were conducted for this facility, only Method 2 and 3 were used in the spreadsheet.  
The results indicate a maximum This yielded a maximum potential impact area of approximately 31.39 square meters for 
ammonia-nitrogen, no impact area for total nickel, 4.78 square meters for total zinc, 2.67 square meters for chloride, and 
0.86 square meters for total copper. 
 
As noted above, there were only two detections of ammonia nitrogen in the discharge over five and half years, with all 
others being less than 0.8 mg/l.  The Department does not believe there to be concern related to mussels due to ammonia 
nitrogen and does not suggest any further action be taken in the permit for this parameter.  



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

14 

 
For chloride, total copper, total nickel, and total zinc, due to relatively small, calculated areas of impact (if any) for this this 
existing major sewage discharge and the belief there is not suitable habitat in the vicinity of the outfall according to our 
biologists, the existing discharge from this facility is not believed to be having any measurable adverse effects on 
threatened or endangered mussel species in the Shenango River.  However, the Department is proposing quarterly 
effluent monitoring for total copper and total zinc to develop a dataset as a means of further evaluating potential impacts 
in the upcoming permit term.  Note that chloride and nickel monitoring was in the current permit and no significant 
changes were made at the facility, so the existing data from that sampling effort is deemed sufficient.



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

15 

 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (386-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Flow (MGD) Report Report XXX XXX XXX XXX Continuous Measured 

pH (S.U.) XXX XXX 
6.0 

Daily Min XXX 9.0 XXX 1/day Grab 

DO XXX XXX 
4.0 

Daily Min XXX XXX XXX 1/day Grab 

TRC XXX XXX XXX 0.35 XXX 1.15 1/day Grab 

CBOD5 271 434 XXX 25 
40 

Wkly Avg 50 2/week 
24-Hr 

Composite 

BOD5 
Raw Sewage Influent Report 

Report 
Daily Max XXX Report XXX XXX 2/week 

24-Hr 
Composite 

TSS 325 488 XXX 30 
45 

Wkly Avg 60 2/week 
24-Hr 

Composite 

TSS 
Raw Sewage Influent Report 

Report 
Daily Max XXX Report XXX XXX 2/week 

24-Hr 
Composite 

Fecal Coliform (No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

2000 
Geo Mean XXX 10000 2/week Grab 

Fecal Coliform (No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo Mean XXX 1000 2/week Grab 

E. Coli (No./100 ml) XXX XXX XXX XXX XXX Report 1/month Grab 

Total Nitrogen XXX XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

Ammonia 
May 1 – Oct 31 238 XXX XXX 22.0 XXX 44 2/week 

24-Hr 
Composite 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

16 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Ammonia 
Nov 1 – April 30 Report XXX XXX Report XXX XXX 2/week 

24-Hr 
Composite 

Total Phosphorus 21.7 XXX XXX 2.0 XXX 4 2/week 
24-Hr 

Composite 

PFOA (ng/L) XXX XXX XXX XXX Report XXX 1/year Grab 

PFOS (ng/L) XXX XXX XXX XXX Report XXX 1/year Grab 

PFBS (ng/L) XXX XXX XXX XXX Report XXX 1/year Grab 

HFPO-DA (ng/L) XXX XXX XXX XXX Report XXX 1/year Grab 

Chrysene (ug/l) XXX 
Report 

Daily Max XXX XXX Report XXX 1/month 
24-Hr 

Composite 

Total Copper (ug/l) 
Report 

Ave Qtrly XXX XXX 
Report 

Ave Qtrly XXX XXX 1/quarter 
24-Hr 

Composite 

Total Zinc (ug/l) 
Report 

Ave Qtrly XXX XXX 
Report 

Ave Qtrly XXX XXX 1/quarter 
24-Hr 

Composite 

 
Compliance Sampling Location: Outfall 001 (after disinfection) 
 
Other Comments:  
 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

17 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

18 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

19 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

20 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

21 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

22 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

23 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

24 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

25 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

26 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

27 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

28 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

29 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

30 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

31 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

32 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

33 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

34 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

35 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

36 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

37 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

38 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

39 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

40 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

41 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

42 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

43 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

44 



NPDES Permit Fact Sheet NPDES Permit No. PA0023931 
Cambridge Area Joint Authority STP 

 

45 
 


